G GROUSER
PRODUCTS

Ag Pro 3-5

Owner’s Manual & Parts Book

©o ©0
VNGNS NP N2 NERE [aePros=on] RERIRING NN
NN RN AR AN AN R% Q% R V) RY XY N9 N
N N7 Q%) X% XY NS NS) N5 R% Q% R V) RY XY N N
NN/ RN AN AN AN NANRYRNRIRINN
NN N9 N9 S \g NP NP | @BQUSER | {2 K2 [9 89 X9 X9 X9 N9,
NNRNAN D % NNV N NN
NNA 4 NN N
N7 NZANZ
: |
g B
: i
CEE - oo
(o] (o] (o] O (o] O O o (o} (o} (o] (o] (o] (o] (o] O O O O O O (o] O O

Purchase Date

Grouser Products Serial Number
755 2nd Ave NW - West Fargo, ND 58078 Model Number
Phone: 1-701-282-7710
Fax: 1-701-282-8131 Tractor Model
E-mail: grouser@grouser.com
Website: www.grouser.com

PN: 45097 Serial Number: 10209585-Current Date 2-25-2025

Dealer




Contents

Abbreviation Key Welcome to the Owner

Description
Welcome To The Owner

Page

Safety Precautions, Torque Specifications & Pre-Installation
Standard Lift System & Nested Top Arm Lift System

Tractor Side Hydraulics

Initial Startup
Blade Connection and Disconnection

Lift Speed Control Installation

Skid Shoe Adjustment & Tilt Plate Adjustment

Ag Pro 3-5 Blade

14-15

Hydraulic Angle-Hydraulic Tilt and Hydraulic Angle-No Tilt System
Hydraulic Angle-Hydraulic Tilt Hydraulics

16-17

18-19

Hydraulic Angle-No Tilt Hydraulics

No Angle-Hydraulic Tilt System
Hydraulic Angle Blade Hydraulics

NANT System

NAHT Blade Hydraulics

20-21
22-23
24-25
26-27
28

Hydraulic Schematics

Hydraulic Multi-Coupler Maintenance
Notes

Contact Us, Improvements, & Warranty

29-30
31-32
33-35
36

Thank you for your recent purchase of a Grouser Ag Pro 3-5 Dozer. Welcome to the family of satisfied Grouser blade owners.

Grouser Products is committed to offering quality products to help professionals in their daily jobs. We are also committed to

providing you the highest level of customer satisfaction possible. Again, thank you for your patronage. We look forward to serving

you.

This manual contains information concerning the operation, adjustment, safety and maintenance of the Ag Pro 3-5 Dozer. You

have purchased a dependable, long lasting piece of equipment. You can expect to receive long lasting performance and long

service built into our products with proper care and operation. Please have all operators read and understand this manual carefully.
Keep the manual available for reference. If, for any reason, you have questions or comments, we would be happy to hear from you.
Call our toll-free number, 701-282-7710, or send us an e-mail at info@grouser.com. You can expect us to respond to your e-mail in

a timely manner.

HAHT | Hydraulic Angle - Hydraulic Tilt

HANT | Hydraulic Angle - No Tilt

NAHT | No Angle - Hydraulic Tilt

NANT | NoAngle - No Tilt




A careful operator is the best operator. Most accidents can be avoided by observing certain precautions. To help prevent
accidents, read and take the following precautions before operating this equipment. In addition, please follow all safety and
operational instructions of your tractor manufacturer.

The Ag Pro 3-5 Dozer:

1. The Ag Pro 3-5 Dozer should be operated only by those who are responsible and instructed to do so.

2. Read the owner’s manual carefully before using this equipment. Lack of operating knowledge can lead to accidents.

3. Keep the Ag Pro 3-5 Dozer maintained in reliable and satisfactory condition to ensure your safety.

4. Make sure the area is clear of people before moving any equipment.

5. Do not modify or permit anyone else to modify or alter the equipment and its components without first consulting Grouser
Products.

6. Lower the blade to the ground when not in use.

Servicing the Ag Pro 3-5 Dozer:

1. Read and follow all safety instructions provided by the tractor manufacturer.

2. Always use proper personal safety gear when performing maintenance on equipment.

3. Before servicing, relieve hydraulic pressure, stop engine and fully engage parking brake.

4. Escaping hydraulic fluid under pressure can penetrate skin causing serious injury. If fluid is injected into skin, obtain medical

attention immediately.
— DO NOT use your hand to check for leaks. Use a piece of cardboard or paper to search for leaks.
— Stop the engine and relieve pressure before connecting or disconnecting lines.
— Tighten all connections before starting the engine or pressurizing lines.

Storing the Ag Pro 3-5:

1. Thoroughly clean the Ag Pro 3-5 Dozer before storage. Use paint where necessary to prevent rust.
2. Check the Ag Pro 3-5 Dozer for worn or damaged parts. Install new parts as required.
3. Lubricate all pins and joints.

Tighten all bolts to the values listed below unless otherwise noted. Refer to the parts lists for proper length and grade of the bolts.

Torque - Dry (ft-Ibs)
SAE Grade 5 SAE Grade 8
Size UNC UNF UNC UNF
5/16 17 19 24 27 Torque - Dry (ft-lbs)
3/8 30 35 45 50 Size Grade 10.9
716 50 55 70 80 M18 x 2.50 284
112 75 85 110 120 M20 x 2.50 401
9016 110 120 150 170 M22 x 2.50 547
5/8 150 170 210 240 M24 x 3.00 694
3/4 260 300 380 420
7/8 430 470 600 670
1 640 720 910 1020

suollnedald A1@1es

suoneasyoads anb.ioj

Unstrap and remove the lift frame, hoses, top arms, and any boxes of hardware from the undercarriage. If any components are
missing, call Grouser.
Install undercarriage per the tractor specific mounting instructions.

uone|feisul-ald




Standard Lift System

Some assembly of Lift System components is necessary. Follow the steps listed below. See diagram below for the correct hardware
and orientation of parts.

1. Remove all pins and fasteners on each side of the undercarriage and set aside for later installation.

2. Position the lift frame between the two plates on both sides of the undercarriage and align to the bottom holes.

3. Insert pins and hardware to attach the lift frame, the base end of the lift cylinders, and the top arms to the undercarriage.

4. Insert pins and hardware to attach the male quick attaches to the lift frame, and to the top arms. Use 2" washers as shims to
keep top arm pins tight and in place. Only use as many as needed until pin is tight.

5. Torque all fasteners according to the specifications on Page 3.

Note: The cylinder part number is stamped on the base

* Quantity May Vary end of the cylinder opposite of the hydraulic ports.
For JD 9000 and Versatile Wheeled Tractors see Nested Top Arm Lift System Cylinder | Part No. [Description
ITEMNO.| QTY. |PARTNO. |[DESCRIPTION 26-34751 | 49-12275 [Seal Kit 5 x 18 Nitrided Rod
1 1 11-19975-L |Top Arm Weld ITEMNO.| QTY. |PARTNO. |DESCRIPTION
2 1 11-19975-R | Top Arm Weld 17 1 32-42335 Lift Frame
3 2 16-20002 1/4" X 3/4" Hex Bolt Gr 5 NC CZ 18 1 34-14961 Manual Canister Small
4 2 16-20214 3/4" X 1" Hex Bolt Gr 5 NC CZ 19 2 43-14725 Lift Frame / UC Pin
5 2 |16-20216  |3/4" X 1-1/2" Hex Bolt Gr 5 NC CZ 20 4 |43-18120  |Top Pin Weld
6 4 [16-20217  |3/4" X 1 3/4" Hex Bolt Gr 5 NC CZ 21 2 |43-18127  |Top Arm Pin Weld
7 4 [16-20220  |3/4" X 2-1/2" Hex Bolt Gr 5 NC CZ 22 2 |43-18175 |Lift Cyl Pin Weld
8 6 19-13515 Spacer, NR Pin 23 2 43-18635 Ag Pro Plus QA Pin
9 2 19-43989 .75 x 1.25 NR Pin Bushing 24 1 45-18110-L |Male Quick Attach, Ag Pro S - Left
10 2 [19-13525  |2.75x 2.50 x 4.75 Spring Bushing 25 1 [45-18110-R | Male Quick Attach, Ag Pro S - Right
11 2 19-18089 2.75 x 2.50 x 3.75 Spring Bushing 26 2 57-1530 3/4" x 3".00 x .25" HD Washer CZ
12 8 19-16695  [2.25x 2.00 x 1.50 Spring Bushing 27* 6 57-1811 2" Washer
13 2 26-34751 5 x 18 Hydraulic Cylinder 28 2 57-20740 1/4" Flat Washer CZ
14 1 27-40962 Warning Prop 65 Decal 29 10 57-20747 3/4" Flat Washer CZ
15 2 27-9503 Pinch Decal (Foot) 30 12 |58-9369 Straight 1/8" NPT Grease Zerk
16 2 27-9504 Grouser Horizontal Decal 31 2 70-20607 3/4" Hex Center Lock Nut Gr 5 NC CZ




WwalsSAS 117 wiy do| palsaN

Note: The cylinder part number is stamped on the base
end of the cylinder opposite of the hydraulic ports.

Cylinder | Part No. [Description
26-34751 |49-12275 |Seal Kit 5 x 18 Nitrided Rod

* Quantity May Vary

ITEMNO.| QTY. |PARTNO. DESCRIPTION
1 1 11-19035-L Nested Top Arm Weld
2 1 11-19035-R Nested Top Arm Weld
3 2 16-20004 1/4" X 1" Hex Bolt Gr 5 NC CZ
4 2 16-20134 1/2" X 3-1/2" Hex Bolt Gr 5 NC CZ
5 2 16-20214 3/4" X 1" Hex Bolt Gr 5 NC CZ
6 4 16-20216 3/4" X 1-1/2" Hex Bolt Gr 5 NC CZ
7 4 16-20217 3/4" X 1 3/4" Hex Bolt Gr 5 NC CZ
8 2 19-13515 Spacer, NR Pin
9 2 19-43989 .75 x 1.25 NR Pin Bushing
10 2 19-13525 2.75 x 2.50 x 4.75 Spring Bushing
11 8 19-16695 2.25x2.00 x 1.50 Spring Bushing
12 2 19-18089 2.75 x2.50 x 3.75 Spring Bushing
13 2 26-34752 5 x 18 Hydraulic Cylinder With Zerk
14 1 27-40962 Warning Prop 65 Decal
15 2 27-9503 Pinch Decal (Foot)
16 2 27-9504 Grouser Horizontal Decal
17 1 32-42335 Lift Frame
18 1 34-14961 Manual Canister Small

ITEMNO.| QTY. |PARTNO. DESCRIPTION
19 2 43-14725 Lift Frame / UC Pin
20 2 43-18175 Lift Cyl Pin Weld
21 2 43-18635 Ag Pro Plus QA Pin
22 2 43-19040 Top Arm - Quick Attach Pin Weld
23 2 43-19041 Pin, Lift Cylinder
24 2 43-19043 Top Arm - Undercarriage Pin Weld
25 1 45-18110-L Male Quick Attach, Ag Pro S
26 1 45-18110-R Male Quick Attach, Ag Pro S
27 4 57-1530 3/4" x 3".00 x .25" HD Washer CZ
28* 12 57-1811 2" Washer
29 4 57-20740 1/4" Flat Washer CZ
30 6 57-20747 3/4" Flat Washer CZ
31 10 [58-9369 Straight 1/8" NPT Grease Zerk
32 2 70-20604 1/2" Hex Center Lock Nut Gr 5 NC CZ
33 2 70-20610 1/4" Nylock Hex Nut Gr 5 NC CZ




Tractor Side Hydraulics

Hoses Not Drawn to Scale

Item A for CNH, JD 9R, JD 9030

Item B for Versatile, Challenger MT900 and JD 9RX

Item C for Claas Xerion Tractor

Item #1, 3 and 33 not used with Nested Top Arm Lift Systems

HAHT Shown. See Page 9 for remaining Multi-Coupler Configurations.

Every hydraulic function from the front to the back of the system is designated by a ©and a
letter and can also be referenced on the Hydraulic Schematic on Page 29-30.

hose locations

View of Left Side Hoses
From The Front

5 |PART NO. %ArHYT "(';}"\‘(T ’\(lgArHYT ’\(‘?AT“\'(T DESCRIPTION

1 |16-20124 2 2 2 - |1/2"x 1" Hex Bolt Gr 5 NC

2 |16-812525 2 2 2 8mm x 1.25mm x 25mm Metric Hex Bolt Gr 10.9

3 |18-19995-L 1 1 1 Multi-Coupler Mount

4% 25-19868 1 1 Multi-Coupling Plate - 2 Port - Fixed

5% |25-19871 1 1 Multi-Coupling Plate - 2 Port - Cap

6 |25-19864 1 Multi-Coupling Plate - 4 Port Fixed

7 |25-19867 1 Multi-Coupling Plate - 4 Port - Cap

8 [25-19870 4 2 2 - |Multi-Coupling Plate - Male Coupler

9 [25-34342 6 4 2 |Tappet Quick Coupler Male - Poppet Style

10 [25-3453 2 2 - |Pioneer Dust Cap Tilt (Green)

11 |25-3455 2 2 Pioneer Dust Cap Angle (Red)

12 |25-3457 2 2 2 2 |Pioneer Dust Cap Lift (Orange)

13 |25-40407 4 2 2 Multi-Coupling Plate - Snap Ring

14 |31-11699-10-10 | 2 2 2 2 |JIC Union

15 |31-15199-8-8 4 2 2 JIC Union Elbow 90°

16 |31-34032 2 2 2 2 |Bulkhead Run Tee JIC
17A,B | 31-34051 4 2 2 Straight Thread Elbow 90° JIC x O-Ring
17C* | 31-6802-08-10 4 2 2 Straight Thread Elbow 45° JIC x O-Ring
18A,B | 31-34059 2 2 2 2 | Straight Thread Elbow 90° JIC x O-Ring
18C* |31-6802-12-10 2 2 2 2 | Straight Thread Elbow 45° JIC x O-Ring

19 |31-34150 4 2 2 Straight Thread Elbow 45° JIC x O-Ring
* Part Not Shown

See Detail A for correct

2 Orange Spiral Bands

1 Orange Spiral Band

Designated Hose

Locations

Lift Hoses (Orange Spiral Bands)
Tilt Hoses (Green Spiral Bands)
Angle Hoses (Red Spiral Bands)

DETAILA

Right Angle Rod (&)
Red Spiral Band (X1)

Right Angle Base (C)
Red Spiral Band (X2)

Green Spiral Band (X1)

[ r_r_F \

( ﬁ ] NOTE: All hoses are marked with colored spiral Tilt Base (F

\ (S | - - J bands and should be attached to designated Green Spiral Band (X2)
\ i ports on the Multi-Coupler.




o [PART NO. %Ar'f 'E'g’}“f “(‘DAT';'(T %Ar’;‘(T DESCRIPTION
20 [31-34042 4 4 4 4 |Straight JIC x O-Ring
21 |34-12932 2 2 2 2 Cylinder Saddle
22 [34-12933 2 2 2 2 |Hose Clamp (worm drive - 5)
23 |34-18888-GR 9 9 -12 Green - Spiral Band
24 |34-18888-RD 9 9 -12 Red - Spiral Band
25 |34-19494-OR 15 15 15 15 |-16 Orange - Spiral Band
26A,C | 35-12329-3000 | 2 2 2 2 300" (25") x 3/4" -12JIC/-12JIC Hose w/ Cordura
26B [35-12329-3200 | 2 2 2 2 320" (26.67") x 3/4" -12J1C/-12JIC Hose w/ Cordura
27 |35-12636-0535 2 2 2 2 |53.5"x5/8"-10JIC/-12JIC Hose w/ Cordura
28 |35-12636-0670 2 2 2 2 | 67" x5/8"-10JIC/-12JIC Hose w/Cordura
29 [35-18240 2 2 2 2 |Lift Cylinder Steel Line
30A.C | 35-30183 4 2 2 293" (24.42") x 1/2" -8JIC/-8JIC Hose w/ Cordura
30B |35-18953-3200 | 4 2 2 320" (26.67") x 1/2" -8JIC/-8JIC Hose w/ Cordura
31 |35-31135 2 2 78" x 1/12" -8JIC/-8JIC Hose w/Cordura
32 |35-31136 2 2 81" x 1/2" -8JIC/-8JIC Hose w/Cordura
33 |57-20740 2 2 2 1/4" Flat Washer
34 |57-20744 2 2 2 1/2" Washer
35 |70-20809 2 2 2 2 |1-1/16" Hex Jam Nut

DETAILB

solnelpAH apis 101oel|



Tractor Side Hydraulics

TTEM SINGLE DUAC
NO. |CONTROL QTY.|CONTROL QTY.|PART NO DESCRIPTION
1 2 2 16-20124 1/2" x 1" Hex Bolt Gr 5 NC
2 2 2 16-812525 8mm x 1.25mm x 25mm Metric Hex Bolt Gr 10.9
3 1 1 18-19995-R Multi-Coupler Mount
4 1 25-19864 Multi-Coupling Plate - 4 Port Fixed
5 1 25-19867 Multi-Coupling Plate - 4 Port - Cap
6 1 25-19868 Multi-Coupling Plate - 2 Port - Fixed
7 1 25-19871 Multi-Coupling Plate - 2 Port - Cap
8 2 4 25-19870 Multi-Coupling Plate - Male Coupler
9 2 4 25-40407 Multi-Coupling Plate - Snap Ring
10 2 4 25-34342 Tappet Quick Coupler Male - Poppet Style
11 2 2 25-3403 Pioneer Dust Cap Slider (Blue) (Left Cylinder)
12 2 25-3405 Pioneer Dust Cap Slider (Brown) (Right Cylinder)
13 2 4 31-15199-8-8  |JIC Union Elbow 90°
14 2 4 31-34051 Straight Thread Elbow 90° JIC x O-Ring
15 2 4 31-34150 Straight Thread Elbow 45° JIC x O-Ring
16 9 9 34-18888-BL  |-12 Blue - Spiral Band
17 9 34-18888-BR  |-12 Brown - Spiral Band
18A,C 2 4 35-30183 293" (24.42") x 1/2" -8JIC/-8JIC Hose
18B 2 4 35-18953-3200 (320" (26.67") x 1/2" -8JIC/-8JIC Hose
19 2 35-31135 78" x 1/2" -8JIC/-8JIC Hose W/Cordura
20 2 2 35-31136 81" x 1/2" -8JIC/-8JIC Hose W/Cordura
21 2 2 57-20740 1/4" Flat Washer
22 2 2 57-20744 1/2" Washer

Hose Not Drawn to Scale
Item A for CNH, JD 9R, JD 9030
Item B for Versatile, Challenger MT900 and JD 9RX

NOTE: All hoses are marked with colored spiral bands and

should be attached to designated ports on the Multi-Coupler.

See Detalil C for
correct hose locations

DETAILC Dual Control

Left Blade Cylinder Rod (O
Blue Spiral Band (X1)

Left Blade Cylinder Base (J)
Blue Spiral Band (X2)

Right Blade Cylinder Rod ©
Brown Spiral Band (X1)

Right Blade Cylinder Base (K)

Brown Spiral Band (X2) Blade Cylinder Rod @

Blue Spiral Band (X1)

8

Blade Cylinder Base (J)
Blue Spiral Band (X2)




ITEM HANT | NAHT
NO. PART NO. QTY. | QTY. DESCRIPTION
1 [16-812525 2 2 |8mmx 1.25mm x 25mm Metric Hex Bolt Gr 10.9
2 |25-19868 1 1 |Multi-Coupling Plate - 2 Port - Fixed
3 ]25-19871 1 1 |Multi-Coupling Plate - 2 Port - Cap
4 |57-20740 2 2 |1/4" Flat Washer
HANT @A
Angle Rod (&)
Red Spiral Band (X1)
NAHT

Tilt Rod E)
Green Spiral Band (X1)

Green Spiral Band (X2)

Note: Refer to Pages 6-8 for the correct hose lengths and hose location.

Note: All connections are identified by spiral bands. 2 bands are from the base end of a cylinder and 1 band is from
the rod end of a cylinder. Orange = Lift, Green = Tilt, Red = Angle, Blue = Left Blade Cylidner, and Brown = Right Blade
Cylinder.
1. Connect the lift hoses to the lift cylinders.
P. Verify that hoses are not twisted and protected from rubbing on any sharp edges. See Pages 6-8 for proper hose routing.
3. Attach the multi-coupler to the top arm mount and install the 45° fittings.

4. |dentify each remaining hose at the front of the undercarriage by the colored bands on end of hose and connect hose to
corresponding 45° fitting on multi-coupler. Refer to Pages 6-8 for proper hose locations.

b. Hoses were plugged into the rear of the tractor during the undercarriage installation.
B. Continue on Page 10 for initial startup instructions.

solnelpAH apis 101oel|




Initial Startup

Prior to operating the blade system, all air must be purged from the hydraulic system. Follow the steps below for each function on
your blade.

Lift Function:

1. With the lift frame down and blocked, loosen the fittings on both ends of the lift cylinders.

2. Actuate the raise function to supply oil to the rod end of the cylinders.

3. When oil starts to flow from the fittings, stop oil flow, and tighten the fitting on the rod end of the lift cylinders.

4. Continue to flow oil until the system is fully raised and then block the lift frame.

5. Actuate the function in the opposite direction to supply oil to the base end of the lift cylinders.

6. When all air is removed from the lift system, stop oil flow and tighten the fittings on the base end of the lift cylinders.
7. Raise lift system and remove blocks. Cycle up and down 5 more times.

8. Check tractor oil level and fill if necessary.

9. Continue with connecting the blade on Page 11.

Tilt Function:

1. Use allift or jack to tilt the blade system until the left side is fully up, loosen the fittings on the rod and base end of both tilt cylinders.
2. Actuate the tilt function to extend the right tilt cylinder and supply oil to the base end of the right cylinder and to the rod end of the
left cylinder.

3. When oil starts to flow from the fittings, stop oil flow, and tighten the fitting on the base end of the right cylinder and rod end of
the left cylinder.

4. Remove the lift or jack.

5. Continue to actuate the tilt function until oil flows out of the remaining open ports.

6. Actuate the tilt function in the opposite direction.

7. When all air is removed from the tilt system, stop oil flow, and tighten the remaining fittings on the cylinders.

8. Cycle both cylinders in and out 5 more times.

9. Check tractor oil level and fill if necessary.

Angle Function:

1. Loosen the fittings on the rod and base end of the left angle cylinder.

2. Actuate the angle function to extend the left angle cylinder and supply oil to the base end of the left cylinder.

3. When oil starts to flow from the fittings, stop oil flow, and tighten the fitting on the base end of the left cylinder.

4. Continue to actuate the left angle function in the same direction until the cylinder is fully extended.

5. Actuate the left angle function in the opposite direction.

6. When oil starts to flow from the rod end fitting, stop oil flow, and tighten the rod end fitting on the left angle cylinder.
7. Continue to actuate the left angle fuction until cylinder is fully retracted.

8. Loosen the fittings on the rod and base end of the right angle cylinder.

9. Actuate the angle function to extend the right angle cylinder and supply oil to the base end of the right cylinder.

10. When oil starts to flow from the fittings, stop oil flow, and tighten the fitting on the base end of the right cylinder.
11. Continue to actuate the right angle function in the same direction until the cylinder is fully extended.

12. Actuate the right angle function in the opposite direction.

13. When oil starts to flow from the rod end fitting, stop oil flow, and tighten the rod end fitting on the right angle cylinder.
14. Continue to actuate the right angle function until cylinder is fully retracted.

16. Cycle the left cylinder in and out 5 more times and then the right cylinder in and out 5 more times.

16. Check tractor oil level and fill if necessary.

Blade Width Function:

1. Loosen the fittings on the rod and base end of the right cylinder.

2. Actuate the blade width function to extend the right cylinder and supply oil to the base end of the right cylinder.
3. When oil starts to flow from the fittings, stop oil flow, and tighten the fitting on the base end of the right cylinder.
4. Fully extend the right cylinder.

5. Actuate the function in the opposite direction.

6. When oil starts to flow from the rod end fitting, stop oil flow, and tighten the remaining fittings on the cylinders.
7. Continue to actuate the cylinder until cylinder is fully retracted.

8. Cycle the right cylinder in and out 5 more times.

9. Repeat Steps 1-8 for the left cylinder

10. Check tractor oil level and fill if necessary.

Run the blade through all the functions. If any function does not operate correctly, refer to corresponding section above and re-
bleed. If problem still persists, call Grouser Products.

10




To Connect:

Note: If necessary, use a spotter to help center the blade on the lift system.

1. If necessary, lift the locking latch and push the quick attach lock handle on the left side of the lift system to open the quick
attach system. Refer to Page #16-17 for further clarification on the quick attach system.

2. Drive the tractor forward slowly until the top edge of the male quick attach is under the top hook of the female quick attach on
the blade assembly.

3. Raise the lift system until the male quick attach engages the female hook. If both sides don't fully engage, reposition.
Continue to raise the lift system until the blade is off the ground and the female quick attaches are against the front of the male
quick attaches.

4. Shut off the tractor engine and set the parking brake.

5. Pull the quick attach lock handle to engage the quick attach pins and lift the locking latch to lock the handle in place.

6. Clean and connect hydraulic multi-coupler on the top arm. Refer to Pages 31-32 for cleaning and connecting information.
7. If initial startup, refer to Page 10 before operating any function of the blade.

To Disconnect:

1. Lower the blade until the cutting edge is off the ground a few inches.

2. Shut off the tractor engine and set the parking brake.

3. Unhook the multi-coupler on the top arm.

4. Remove the multi-coupler covers from the parking stations on the blade assembly and install on the multi-couplers on the top
arms.

5. Plug the blade side multi-couplers into the parking station.

6. Lift the locking latch and push the quick attach lock handle to disengage the quick attach pins.

7. Start tractor, disengage the parking brake, and lower the blade until cutting edge is on the ground.
8. Continue to slowly lower the lift system to disengage the blade.

9. Slowly back away from the blade. When lift system is clear from the blade, raise the lift system.
10. Shut off the tractor engine and set the parking brake.

11

UO0I129UUO0ISI(] PUB UOI128UUO0D) ape|d



SNI-66961 “ON'OMA| 9|0¢/¥C/8 :eied "NMOQ - ADS 2y} 0} dn ooy

pUB J0j0oBJ} BU}) JO YOBQ 8Y} 0} UNJ Usy) pue Bumij-) & 0} 8Wo9 SsIspuljfo Yjog Jo pus aseq ay|

11y [04JUOD poadS WalSAS 11T 31l i~ DS 8L 0} dn Yooy pue iojoe oL

JO %08 8U} 0} UnJ UBY} pue Bul-} e 0} 8W0d SIBpUljAd Y10g 4o pus poJ 8y} Jeys os paquinid
ale swajsAs Y| ||e Ing anoqe umoys welbelp ayy woly Jualayip Apybiis Yool Aew wa)sAs JnOA

WOD'JISNOIO MMM :9JON
LEL8'Z8T 0L  XO4  8/08S AN 'OBIOH som .
01££7¢8C" 104 duoyd MN SAY puz GG/

‘ONI SLONAOYd ¥dISNOHD 9

"sBuipy adid e uo juejess peaiy} adid asn,, )
(8did BB X [BAMS O|F BJewsd)
24-24-TEETI-LE HoquinN Jed

)

(adid x QI J0j08UUOY BB)
G9LYE-1€ [U9qUINN Jed

dn-AJS
MO|{ pajj0luoc)
e []
/m>_m> |0u0D)
qouy| Bunsnlpy '9|edS 0] umelq JON SaSOH
NMOQ - AJS

. ]

"Ma.9S 20| 8} yim qouy Bunsnipe ay %00] ‘paisnipe S| SAJBA [0JU0D BU} JBYY L)

"UONE}IABD IO J8}JBYD OU SI 818y} puB Pandiyde SI paads palIsap sy} [jun SIy} Op 0} SNURUOY “UMOp pue dn SJapuljAd i 8y unJ ‘uin} z/|, yoea sy "0l

"SJUBWIOUI UIN) Z/] Yum Ul ¥oeq qouy Bunsnipe ayy buiuiny Aq paads i1 ay; isnlpy

"umop pue dn siapullfo Ji| 8yy 8y} UNY "aAleA 8y} Jo doy sy} Je qouy Bunsnipe sy} malasun ‘GAjeA 0302 ay} jshipe o]

Jojoel} 8y} ojul yoeq Jajdnod yainb ajew bnjy4

"BA[BA [0J)UOD B} JO UOIBJUSLIO LU0 UOIedLIE[D JayUN) J0) mojaq Welbelp 89S “G# daig ul payoeye Bunyy sy} 0} 8soy [eulbLo sy} Jo pus sy} Yyoeny

"sbumy adid uo juejess peaiy; adid asn o} Bunuiod s mouse sy} Jey) 81soddo apis 8y} U0 SAJBA [0.4U0J U} JO pus 8y} ojul Bumi Jyblens Jr sjew g1- x adid sjew g1- ay; [leisy|
"¢# de)g Ul pajlejsul sem jey) Bl [PAIMS DIr 8U) 0} payIeRe [[is Jajdnod Yoinb ajew au) yym Bumy ,06 SYi YoeRy

"sBunyy adid uo juejess peaiy) adid asn 0} Bunuiod SI MOLIB BY) SPIS B} UO SA[BA [0J)UOD Y} JO pus ay) ojul Bumy [AIMS DI sjews) z- X adid sjew z|- ay [[eisy|
"L# da)s ul panowsal Jajdnod »ainb sjew ay ojul pajieIsul Buiml .06 dY) WoJy 8Soy 8y} sAowey

"JapUIIAD Y17 8Y} Jo pug poy BY} W g PINOYS YIIYM dn - ADS U} woly 18jdnod oinb sjew sy} srowsy

:suononusu|

~ AN OO N oS

"d3L1gIHOYd SI ONI S1ONA0¥d 43SNOHO 40 NOISSINYId NALLIMM FHL
L1NOHLIM JTOHM HO 1¥vd NI NOILONAOHd3d ANY ONI SLONAOYHd ¥3ISNOHO
40 ALY3d0¥d 310S 3HL SI ONIMYYEA SIHL NI dINIVINOD NOILYWHOANI 3HL

12

uolle|[eisu| [0J1uoD paads I



Skid Shoe Adjustment:

1. Remove the handle from the ratchet keeper by pulling the hitch clip
pin and insert it into the handle receiver on the ratchet jack.

2. Loosen the locking nut on the ratchet jack.

3. Hold the body of the ratchet jack and rotate the ratchet jack handle to
raise or lower the skid shoes.

4. If the skid shoe is not moving in the proper direction, flip the forward/
reverse lever on the handle (see Figure 2). Rotate the ratchet jack
handle again to move the skid shoe in the desired direction.

5. After the skid shoe is adjusted, rotate the ratchet jack handle until it
rests against the ratchet keeper. Return the removable handle to
the ratchet keeper ensuring that the ratchet jack handle is captured
by the removable handle and the ratchet keeper. Secure the handle
to the ratchet keeper with the hitch clip pin.

6. Tighten the locking nut against the ratchet jack body to keep it from
moving.

7. When skid shoes are worn up to the bolt heads, replace skid shoes.

Removable

Handle

Handle
Receiver

Skid Shoe

Handle
Receiver

Forward/Reverse Lever

Figure 1

Figure 2

Preferred Method:

. Remove the 6 nuts from the right tilt plates.
. Remove skid mount to obtain better access to the bottom nuts.

. Reinstall the nuts in the right tilt plates.
. Follow Steps #2-5 for the left tilt plates.
. Once the tilt-way clearance is set, torque bolts to 640 ft-Ibs.

~N O OB~ W0 DN -

Non-Preferred Method:

. The preferred blade position for adjusting the tilt plates is laying face down on blocks.

. Add or remove washers as needed to adjust tilt-way clearance to 1/16” - 1/8”.

Note: Do not remove all of the holts at the same time if the blade is not laying

face down.

1. The non-preferred blade position for adjusting the tilt plates is the blade in the

upright position.

~N O O B~ WD

. Once the tilt-way clearance is set, torque bolts to 640 ft-Ibs.

. Remove the skid shoe mounts to obtain better access to bottom tilt plate nuts.
. Remove the 3 nuts from the top right tilt plate and the bottom left tilt plate..

. Add or remove washers as needed to adjust tilt-way clearance to 1/16” - 1/8”,
. Reinstall the nuts in the top right tilt plate and the bottom left ilt plate.

. Follow Steps #2-5 for the bottom right tilt plate and the top left tilt plate.

Washers
Tilt Plate

\Washers

juawisnipy aouys pis

juawisnipy aleld 111

13



Ag Pro 3-5 Blade

PART NO. | Qty. [DESCRIPTION

3749 1 [Backdrag Brace Plate

7774 2 [1"x 1" Spring Bushing
11118-4 1 |4'-3/4"x 8" Cutting Edge
111185 1 |5'-3/4"x 8" Cutting Edge

15458 2 (12" Round Mushroom Skid Shoe

16158 6 [Bearing, 2.625 x 6.00 W/Holes
16304-L 1 |Bracket, Left Location
16304-R 1 |Bracket, Right Location

16305 12 |3/8"x 1.25" Flanged Elevator Bolt

16401 1 [Plate, Top Cover Right

16402 1 |Plate, Top Cover Left

16403 1 |Plate, 8" Cover

16404 1 |Plate, 10" Cover

16417 2 |Plate, Slider

16419 2 [Top Seal

16420 1 |8" Tube Seal

16421 1 [10" Tube Seal

16422 4 [Top Outer Retainer

16423 2 |8" Outer Retainer

16424 2 |10" Outer Retainer

16425 8 [Top Narrow UHMW

16426 8 |Top Wide UHMW

16427 4 |8" Inner UHMW

16428 4 [8" Outer UHMW

16429 8 10" UHMW

16525 2 |Standoff

16977 6 |Plate, Slider Standoff Shim

17565 2 |Ratchet Jack

17567 2 |Handle, Ratchet Jack

18299 4 |[Tilt Plate

18463 2 [1"x2.75"Pin
18760-L 1 |3-5 Slider End Weld - Left
18760-R 1 |3-5 Slider End Weld - Right

18768 1 |8x 8 Tube Weld, 3-5 Slider

18770 1 |10 x 10 Tube Weld, 3-5 Slider

18772 2 |4 x6 Tube Weld, 3-5 Slider

18777 2 [58"- 3/4 x 8 Cutting Edge

18936 1 [AgPro 3-5 Decal
18937-L 1 |Ag Pro 3-5 Width Decal - 1.5-2.5 (Left Side)
18937-R 1 |Ag Pro 3-5 Width Decal - 2.5-1.5 (Right Side)

* Part Not Shown

20562

20749

20563

20749

20609

DETAIL A
SCALE1:10

PARTS HIDDEN
FOR CLARITY

18937-L

DA

(

4

«
]

[

‘e — 4

17

See Detail B 20647

18771
18767

16419
16402

16423
16428

16420
16403

14



20622

16304-R
21064

20804
16425

40962

DETAILB
SCALE 1:21

18937-R
18765
20598
20538

16405

| ™~21748

18777

20647

ape|g G-€ 0ld by

PART NO. | Qty. [DESCRIPTION
18943 2 |3/16" x 1-1/2" Cotter Pin
18945 2 [1"x 3" Hex Bolt Gr 5 NC - Short Thread
20517 4 |3/4" X 4-1/2" Hex Bolt Gr 8 NC YZ
20538 18 |7/8" X 2" Hex Bolt Gr 8 NC YZ
20558 3 |1"X2"Hex Bolt Gr8 NC YZ
20562 4 |1"X 3"Hex Bolt Gr 8 NC YZ
20563 8 |1"X3-1/4"Hex Bolt Gr 8NC YZ
20584 22 |1/2" Hex Nut Gr 5NC CZ
20598 18 |7/8" Hex Nut Gr 8 NC CZ
20609 12 [1" Hex Center Lock Nut Gr 5 NC CZ
20622 16 |3/8" Flange Hex Nut Gr 5 NC CZ
20646 4 15/8" Hex Top Lock Nut Gr 5 NC CZ
20647 38 |3/4" Hex Top Lock Nut Gr 5 NC CZ
20749 25 |1"Flat Washer CZ
20804 22 |1/2" Hex Jam Nut NC CZ
20999 2 |1"Hex Top Lock Nut Gr 8 NC YZ
21064 4 13/8"x 1" Carriage Bolt Gr 5 NC CZ
21666 4 |5/8" X 1-3/4" Plow Bolt Gr 5 NC (#3 Flat Head)
21748 38 |3/4" X 2" Plow Bolt Gr 8 NC
40917 2 |Ratchet Holder Storage Decal
40962 1 [Warning Prop 65 Decal
43715 1 [Slider Skid Shoe Weld (Left)
43720 1 |Slider Skid Shoe Weld (Right)
44660 2 |1/4"x 1-9/16" Pipe Lynch Pin
44854 1 [Ratchet Keeper - Left
44855 1 [Ratchet Keeper
45200 1 [XAXT Blade Weld

NA 1 [Serial Number Tag

DWG. NO.: 45200-A

15



ITEMNO. | QTY. |PART NO. [DESCRIPTION
1 1 [16-20011 |1/4"x 2-3/4" Hex Bolt Gr 5 NC
2 2 |16-20130 |1/2"x 2-1/2" Hex Bolt Gr 5 NC
3 1 [16-20560 |1"x 2-1/2" Hex Bolt Gr 8 NC
4 2 |16-21065 |3/8" x 1-1/4" Carriage Bolt Gr 5 NC
5 4 |16-21126 |1/2" x 1-1/2" Carriage Bolt Gr 5 NC
6 2 |19-40440 |.378"ID x .503" OD x .375" Spacer
7 2 |27-2409 Pinch Decal (Hand)
8 2 |27-9503 Pinch Decal (Foot)
9 2 |19-7774 1" x 1" Spring Bushing
10 1 |32-19130 |Angle Frame
11 1 [32-19240 |Tilt Frame Weld
12 1 |34-17799 |Latch Spring
13 1 [39-14663 |Latch
14 1 |39-14665 |Handle Weld
15 1 |39-3072 Rubber Handle
16 2 |43-18486 |Ag Pro SS QA Lock Pin
17 1 [43-19245 |Angle Pin Weld

Hydraulic Angle-Hydraulic Tilt and Hyaraulic Angle-No Tilt System

16



ITEMNO. | QTY. |PART NO. [DESCRIPTION
18 4 |44-8490 Spacer
19 1 |57-16928 |Plate, Washer
20 2 |57-20742 |3/8" Flat Washer
21 4 |57-20744 |1/2" Washer
22 4 |57-40408 |3/8" Flat Nylon Washer
23 6 |70-20604 |1/2" Center Lock Hex Nut
24 2 |70-20607 |3/4" Center Lock Hex Nut Gr 2 NC
25 1 [70-20610 |1/4" Nyloc Hex Nut Gr5NC
26 2 [70-20612 |3/8" Nyloc Hex Nut Gr5NC
27 1 |75-18480 |[Bell Crank Weld
28 1 |75-18485 |Link, Right Pin
29 1 |75-18526 |Link, Handle To Left Pin
30 1 |75-18527 |Link, Left Pin

W31SAS 111 ON-9|buy o1nelpAH pue i1 dinelpAH-a|buy dijnelpAH

DWG. NO.: 19885

17



Hydraulic Angle-Hyaraulic Tilt Hydraulics

Note: Every hydraulic function from the front to the back of the system is
designated by a letter and can also be referenced on the Hydraulic Schematic.

© OQW®E®® O

ITEMNO. | QTY. |PART NO. DESCRIPTION

1 3 |16-20038 5/16" x 2" Hex Bolt Gr 5 NC V<—_\—@
2 2 [16-20040 5/16" x 2-1/2" Hex Bolt Gr 5 NC | _ ‘\®
3 2 [16-20134 1/2" x 3-1/2" Hex Bolt Gr 5 NC
4 2 [16-20219 3/4" x 2-1/4" Hex Bolt Gr 5 NC -7
5 4 |16-35C612 3/8" x 3/4" Flange Bolt <= ,
6 3 |18-19311-03-P-087 |Hose Clamp Left Angle Rod (D) / Elg:tsAhglerBazex?
7 1 |18-19311-03-P-100 |Hose Clamp Red Spiral Band X2 | i
8 3 |18-19312-03 Twin Cover Plate - x
9 1 |18-19313-04 Twin Stacking Bolt /\ Right Anglr Rod (B)
10 1 [18-19314-02 Twin Safety Plate @) Red Spiral[Band X1
11 1 |18-19315-L Hose Guide Weld Left Angle Base _/
12 2 |19-13515 Spacer, NR Pin Red Spiral Band X1 @
13 4 |19-13577 NR Pin Spacer Clevis End
14 8 [19-16695 2.25"x2.00" x 1.50" Spring Bushing
15 4 |25-19865 Multi-Coupling - Female Coupler Right Angle Base (C
16 1 |25-19866 Multi-Coupling Plate - 4 Port Mobile Red Spiral Band X2|
17 4 |25-40407 Muli-Coupling - Snap Ring Right Angle Rod (&)

| 18 2 |26-34747 4 x 8 Cylinder w/ Clevis Ends Red Spiral Band X1
19 2 |26-34750 5x20 Cylinder Bushed Tube Ends
20 6 |31-11492-8-8 Male JIC x Female JIC Swivel Nut Elbow 45°
21 2 [31-11699-10-8 JIC Union
22 2 [31-13933-2-2 1/8" NPT Street Elbow
23 2 |31-34030 Bulkhead Run Tee JIC
24 2 [31-34040 Straight JIC x O-Ring
25 2 [31-34041 Straight JIC x O-Ring
26 2 [31-34042 Straight JIC x O-Ring
27 4 |31-34050 Straight Thread Elbow 90° JIC x O-Ring
28 2 |31-34060 Branch Tee JIC x O-Ring
29 4 |31-34150 Straight Thread Elbow 45° JIC x O-Ring

®6® 66

Note: The cylinder part number is stamped on the base
end of the cylinder opposite of the hydraulic ports.

Cylinder | Part No. |Description
26-34747  |49-12271 |Seal Kit 4x8 Nitrided Rod, Clevis Ends
26-34750 _|49-12275 |Seal Kit 5 x 20 Nitrided Rod

18



solneldpAH 1111 d1nelpAH-a|buy dinelpAH

Grease Lines

ITEMNO. | QTY. [PART NO. DESCRIPTION
30 2 |34-12932 Cylinder Saddle
31 2 [34-12933 Hose Clamp (worm drive - 5.0)
32 18 [34-18888-GR -12 Green - Spiral Band
33 18 [34-18888-RD -12 Red - Spiral Band
34 1 [34-19217 Rubber Seal
35 2 |35-12931 Formed Steel Line
36 2 |35-19355 75.5" x 1/2" -8JIC/-8JIC Hose (w/ 1 Collar & Cordura)
37 1 |35-19356 122" x 3/8" -8JIC/-8JIC Hose (w/ 3 Collar & Cordura) |
38 1 |[35-19359 128.5" x 3/8" -8JIC/-8JIC Hose (w/3 Collar & Cordura)
39 2 |35-30018 33" x 3/8" -8JIC/-8JIC Hose
40 2 |35-30081 37" x 3/8" -8JIC/-8JIC Hose
41 4 |35-31113 28" x 1/2" -8 JIC/-8 JIC Hose w/ Cordura
42 4 |43-13580 Pin Weld
43 2 |43-18487 Angle Cylinder Base Pin
44 2 |43-18490 Angle Cylinder Rod Pin Weld
45 1 ]44-19218 Seal Clamp Plate
46 1 |44-19219 Cover Plate
47 1 |56-7772 Valve
48 4 |57-20744 1/2" Washer
49 2 |57-20747 3/4" Flat Washer
50 2 |58-18994-0440 44" Grease Hose (w/lock nut and grease zerk)
51 2 |58-18994-0570 57" Grease Hose (w/lock nut and grease zerk)
52 2 |58-9369 Straight 1/8" NPT Grease Zerk
53 2 |70-20581 5/16" Hex Nut Gr5NC
54 6 |70-20604 1/2" Center Lock Hex Nut
55 2 |70-20607 3/4" Center Lock Hex Nut Gr 2 NC
56 2 |70-20807 3/4" Hex Jam Nut NF
( o
@
)
Right Angle Rod (&)

Red Spiral Band X1

Right Angle Base (C)
Red Spiral Band X2

Note: View is from Multi-Coupler Installed on Top Arm.
All hoses are marked with colored spiral bands and should

Left Tilt Rod E)
Green Spiral Band X1
Left Tilt Base (F)
Green Spiral Band X2

be attached to designated ports on the Multi-Coupler. DWG. NO.: 19885

19



Hydraulic Angle-No Tilt Hydraulics

ITEMNO. | QTY. |PART NO. DESCRIPTION
1 1 |14-9366 Ag Pro Non Tilt Bar
2 1 |16-20038 5/16" x 2" Hex Bolt Gr 5 NC
3 2 |16-20040 5/16" x 2-1/2" Hex Bolt Gr 5 NC
4 2 |16-20134 1/2" x 3-1/2" Hex Bolt Gr 5 NC
5 2 |16-20219 3/4" x 2-1/4" Hex Bolt Gr 5 NC
6 2 |16-20564 1" x 3-1/2" Hex Bolt Gr.8 NC
7 1 |18-19311-03-P-100 [Hose Clamp
8 1 |18-19312-03 Twin Cover Plate
9 1 |18-19315-L Hose Guide Weld
10 2 [19-13515 Spacer, NR Pin
11 8 [19-16695 2.25"x2.00" x 1.50" Spring Bushing
12 2 [19-7774 1" x 1" Spring Bushing
13 2 |25-19865 Multi-Coupling - Female Coupler
14 1 |25-19869 Multi-Coupling Plate - 2 Port - Mobile

| 15 2 |25-40407 Multi-Coupling - Snap Ring

16 2 |26-34750 5x20 Cylinder Bushed Tube Ends
17 4 [31-11492-8-8 Male JIC x Female JIC Swivel Nut Elbow 45°
18 2 |31-11699-10-8 JIC Union
19 2 |31-13933-2-2 1/8" NPT Street Elbow
20 2 |31-34041 Straight JIC x O-Ring
21 2 |31-34042 Straight JIC x O-Ring
22 2 |31-34050 Straight Thread Elbow 90° JIC x O-Ring
23 2 |31-34060 Branch Tee JIC x O-Ring
24 2 |31-34150 Straight Thread Elbow 45° JIC x O-Ring
25 2 |34-12932 Cylinder Saddle
26 2 |34-12933 Hose Clamp (worm drive - 5.0)
27 18 |34-18888-RD -12 Red - Spiral Band
28 1 [34-19217 Rubber Seal
29 2 [35-12931 Formed Steel Line
30 2 |35-19355 75.5" x 1/2" -8JIC/-8JIC Hose (w/ 1 Collar & Cordura)
31 4 |35-31113 28" x 1/2" -8 JIC/-8 JIC Hose w/ Cordura
32 2 |43-18487 Angle Cylinder Base Pin
33 2 |43-18490 Angle Cylinder Rod Pin Weld
34 1 ]44-19218 Seal Clamp Plate
35 1 |44-19219 Cover Plate
36 1 |56-7772 Valve
37 4 |57-20744 1/2" Washer

Note: Every hydraulic function from the front to the back of the system is
designated by a letter and can also be referenced on the Hydraulic Schematic.

- ) ©)
|~ &
Left Angle Rod (D) /
Red Spiral Band X2
o
N \@

Left Angle Base _/
Red Spiral Band X1

Right Angl

Red Spiral

Right Angl
Red Spiral

r Base {D)

Band X2

r Rod (B)

Band X1

Note: The cylinder part number is stamped on the base
end of the cylinder opposite of the hydraulic ports.

Cylinder | Part No. |Description

26-34750  149-12275

Seal Kit_5 x 20 Nitrided Rod

20



Right Angle Base (C)
Red Spiral Band X2

Right Angle Rod (&)
Red Spiral Band X1

ITEM NO. | QTY. |PART NO. DESCRIPTION
38 2 |57-20747 3/4" Flat Washer
39 4 |57-20749 1" Flat Washer
40 2 |58-18994-0440 44" Grease Hose (w/lock nut and grease zerk)
41 2 |58-18994-0570 57" Grease Hose (w/lock nut and grease zerk)
42 2 |58-9369 Straight 1/8" NPT Grease Zerk
43 2 |70-20581 5/16" Hex Nut Gr5NC
44 6 |70-20604 1/2" Center Lock Hex Nut
45 2 |70-20607 3/4" Center Lock Hex Nut Gr 2 NC
46 2 |70-20609 1" Hex Center Lock Nut Gr.2 NC

solneldpAH 1111 ON-9|buy o1jnelpAH

Grease Lines

Right Angle Rod (&)
Red Spiral Band X1

Right Angle Base (C)
Red Spiral Band X2

Note: View is from Multi-Coupler Installed on Top Arm.

All hoses are marked with colored spiral bands and should

be attached to designated ports on the Multi-Coupler. DWG. NO.: 198864

21



No Angle-Hydraulic Tilt System

ITEMNO. | QTY. [PART NO. DESCRIPTION
1 1 |11-40866 Bell Crank
2 1 |16-20011 1/4" X 2-3/4" Hex Bolt Gr 5 NC CZ
3 5 |16-20035 5/16" X 1-1/4" Hex Bolt Gr 5 NC CZ
4 1 |16-20038 5/16" X 2" Hex Bolt Gr 5 NC CZ
5 2 |16-20130 1/2" X 2-1/2" Hex Bolt Gr 5 NC CZ
6 5 ]16-20560 1" X 2-1/2" Hex Bolt Gr 8 NC YZ
7 2 |16-20561 1" X 2-3/4" Hex Bolt Gr 8 NC YZ
8 1 |16-20562 1" X 3" Hex Bolt Gr 8 NC YZ
9 2 |16-21065 3/8" x 1-1/4" Carriage Bolt Gr 5 NC CZ
10 4 |16-21126 1/2" x 1-1/2" Carriage Bolt Gr 5 NC CZ
11 4 |16-35C612 3/8" x 3/4" Flange Bolt
12 2 |16-812525 M8-1.25 x 25mm Class 10.9 Hex Bolt CZ
13 5 |18-19311-02-P-062 |Half Hose Clamp
14 1 |18-19311-02-P-062 |Hose Clamp
15 6 |18-19312-02 Twin Cover Plate
16 1 |18-42046 Bottom Bracket
17 1 |18-43719 Bracket, Hose Mount
18 1 |18-43729R1 Bracket, Latch Stop
19 4 |19-13577 NR Pin Spacer Clevis End
20 2 |19-40440 .378"ID x .503" OD x .375" Spacer
21 2 |19-7774 1" x 1" Spring Bushing
22 1 |25-19657 Multi-Coupling Plate - 2 Port Parking Station
23 2 |25-19865 Multi-Coupling Plate - Female Coupler
24 1 |25-19869 Multi-Coupling Plate - 2 Port - Mobile
25 2 |25-40407 Multi-Coupling Plate - Snap Ring
26 2 |26-34747 4 x 8 Cylinder w/ Clevis Ends

Note: Every hydraulic function from front to back of system is designated ~ See Detail A for ¢
by a letter and can also be referenced on the Hydraulic Schematic.

correct hose
locations

17)

@ I

63

@ ©
®

Detail A

Tilt Rod (E)
Green Spiral Band (X1)

Tilt Base E)

Green Spiral Band (X2)

Note: View is from Multi-Coupler Installed on Top Arm.
All hoses are marked with spiral bands and should be
attached to designated ports on the Multi-Coupler.

22




DETAILB
SCALE1:8

WwalsSAS 11| olnelpAH-a|buy 10N

ITEMNO. | QTY. |PART NO. DESCRIPTION
27 2 |27-2409 Pinch Decal (Hand)
28 2 |27-9503 Pinch Decal (Foot)
29 2 [31-11492-8-8 Male JIC x Female JIC Swivel Nut Elbow 45°
30 2 |31-34030 Bulkhead Run Tee JIC
31 4 |31-34040 Straight JIC x O-Ring |
32 2 |31-34050 Straight Thread Elbow 90° JIC x O-Ring
33 1 [32-18780 Tilt Frame Weld
34 1 [34-17799 Latch Spring
35 12 |34-18888-GR -12 Green - Spiral Band
36 1 |35-30021 36" x 3/8" -8JIC/-8JIC Hose
37 1 |35-30033 72" x 3/8" -8JIC/-8JIC Hose
38 2 [35-30035 78" x 3/8" -8JIC/-8JIC Hose
40 1 |35-30036 80" x 3/8" -8JIC/-8JIC Hose
41 1 |35-30079 40" x 3/8" -8JIC/-8JIC Hose
42 1 |39-14663 Latch
43 1 |39-3072 Rubber Handle
44 1 |39-42050 Handle Weld
45 4 |43-13580 Pin Weld
46 2 |43-18486 Ag Pro SS QA Lock Pin
47 1 |44-42049 Link, Handle to Bell Crank
48 4 |44-8490 Spacer
49 1 |45-40870-L SS Bolt in Quick Attach - Left
50 1  |45-40870-R SS Bolt in Quick Attach - Right
51 2 |57-20740 1/4" Flat Washer CZ
52 2 |57-20742 3/8" Flat Washer CZ
53 4 |57-20744 1/2" Flat Washer CZ
54 3 |57-20757 3/4" SAE Hardened Flat Washer - 1-1/2" OD
55 15 |57-20819 1" Flat Washer Heavy Duty Gr 8 (USS) YZ
56 4 |57-40408 3/8" Flat Nylon Washer
57 6 |70-20604 1/2" Hex Center Lock Nut Gr 5 NC CZ
58 2 |70-20607 3/4" Hex Center Lock Nut Gr 5 NC CZ
59 1 |70-20610 1/4" Nylock Hex Nut Gr 5 NC CZ
60 1 |70-20611 5/16" Nyloc Hex Nut Gr 5 NC CZ
61 2 |70-20612 3/8" Nyloc Hex Nut Gr 5 NC CZ
62 2 |70-20807 3/4" Hex Jam Nut NF CZ
63 8 |70-20999 1" Hex Top Lock Nut Gr 8 NC YZ
64 2 |75-40869 Link, Bell Crank To Pin

Note: The cylinder part number is stamped on the base
end of the cylinder opposite of the hydraulic ports.

Cylinder

Part No.

Description

DWG. NO.: 41668

26-34747

49-12271

Seal Kit 4x8 Nitrided Rod, Clevis Ends

23



Hydraulic Angle Blade Hydraulics

o0 | QTv. |PART NO. DESCRIPTION
1 | 2 |1620037 5/16" x 2" Hex Bolt Gr 5 NC Right Blade Cylinder Rod
2 2 |16-20126 1/2" x 1-1/2" Hex Bolt Gr 5 NC
3 4 |18-19311-03-P-087|Hose Clamp i
- Left Blade Cylinder Base
4 2 |18-19312-03 Twin Cover Plate
5 2 |18-19313-03 Twin Stacking Bolt
6 2 |18-19314-02 Twin Safety Plate
7 1 |[18-19315-R Hose Guide Weld Right Blade Cylinder Base
8 4 |25-19865 Multi-Coupling - Female Coupler
9 1 |25-19866 Multi-Coupling Plate - 4 Port Mobile
10 4 |25-40407 Multi-Coupling - Snap Ring
11 2 |26-34741 3 x 48 Hydraulic Cylinder
12 4 [31-13669-8-8 Male JIC 90° Elbow Bulkhead Fitting Left Blade Cylinder Rod
13 4 |31-34050 Straight Thread Elbow 90° JIC x O-Ring
14 4 [31-34150 Straight Thread Elbow 45° JIC x O-Ring
15 2 |34-17585 Cylinder Strap DETAIL A
16 6 |34-18888-BL -12 Blue - Spiral Band
17 6 |34-18388-BR -12 Brown - Spiral Band
18 1 [34-19217 Rubber Seal
19 2 [35-19357 121" x 3/8" -8JIC/-8JIC Hose
20 2 |35-19358 113" x 3/8" -8JIC/-8JIC Hose
21 1 |[35-30012 27" x 3/8" -8JIC - 8JIC Hose
22 1 |35-30023 42" x 3/8" -8JIC/-8JIC Hose
23 1 |[35-30029 60" x 3/8" -8 JIC/-8 JIC Hose
24 1 |35-30079 40" x 3/8" -8JIC/-8JIC Hose
25 4 |43-16306 Cylinder Pin w/ Cotter Pins
26 4 43-18943 3/16" x 1-1/2" Cotter Pin
27 4 |43-7767 Cylinder Pin Clip
28 1 |44-19218 Seal Clamp Plate
29 6 |57-20744 1/2" Washer
30 4 |70-20604 1/2" Center Lock Hex Nut
31 4 |70-20807 3/4" Hex Jam Nut NF

Note: Every hydraulic function from front to back of system is designated
by a letter and can also be referenced on the Hydraulic Schematic.

Note: The cylinder part number is stamped on the base
end of the cylinder opposite of the hydraulic ports.

Cylinder

Part No.

Description

26-34741

49-19997

Seal Kit 3"

24



SollnelpAH ape|g a|buy oljnel1pAH

See Detail C for
correct hose locations

DETAILB

DETAILC

Right Blade Cylinder Rod (©
/ Brown Spiral Band (X1)
Left Blade Cylinder ROM

Blue Spiral Band (X1) A}

Right Blade Cylinder Base (K
Brown Spiral Band (X2)

Left Blade Cylinder Base (J)
Blue Spiral Band (X2)

Note: View is from Multi-Coupler installed on Top Arm. All

hoses are marked with colored spiral bands and should be
attached to designated ports on the Multi-Copuler. DWG. NO.: 19880

25



ITEM NO.

QTY.

PART NO.

DESCRIPTION

1

11-40866

Bell Crank

16-20011

1/4" x 2-3/4" Hex Bolt Gr 5 NC

NANT System

|| Nl B|lw|N

16-20130

1/2" x 2-1/2" Hex Bolt Gr 5 NC

16-21065

3/8" x 1-1/4" Carriage Bolt Gr 5 NC

16-21126

1/2" x 1-1/2" Carriage Bolt Gr 5 NC

18-42046

Bottom Bracket

18-42048

Top Bracket

19-40440

.378" 1D x .503" OD x .375" Spacer

27-2409

Pinch Decal (Hand)

=
o

27-9503

Pinch Decal (Foot)

[,
[

34-17799

Latch Spring

[,
N

39-14663

Latch

[N
w

NN RN R RN T

39-3072

Rubber Handle

ITEM NO. [ QTY. [PART NO. [DESCRIPTION
14 1 |39-42050 ([Handle Weld
15 2 |43-18486 |AG Pro SS QA Lock Pin
16 1 |44-42049 [Link, Handle to Bell Crank
17 4 |44-8490 |Spacer
18 2 |57-20742 |3/8" Flat Washer
19 4 |57-20744 [1/2" Washer
20 3 |57-20757 |3/4" Flat Washer - 1-1/2" OD
21 4 |57-40408 |[3/8" Flat Nylon Washer
22 6 [70-20604 |1/2"Hex Center Lock Nut Gr 2 NC
23 2 |70-20607 |3/4" Center Lock Hex Nut Gr 2 NC
24 1 |70-20610 (1/4" Nyloc Hex Nut Gr5NC
25 2 |70-20612 |3/8" Nyloc Hex Nut Gr5NC
26 2 |75-40869 |Link, Bell Crank To Pin

NANT Blade Part Number - 15-18795
See Page 14-15 for parts related to blade assembly.

26




o0 | QTv. |PART NO. DESCRIPTION 5" | QTy. [PART NO. DESCRIPTION
1 1 [16-20043 5/16"X3-1/4" Gr.5 Hex Bolt 13 1 |35-18938-0460 46" x 3/8" -8JIC x -8JIC Hose w/Cordura
2 2 |16-20126 1/2" x 1-1/2" Hex Bolt Gr. 5 NC 14 1 |35-18938-0900 90" x 3/8" -8JIC x -8JIC Hose w/Cordura
3 2 [16-812525 8mm x 1.25mm x 25mm Metric Hex Bolt Gr 10.9 15 1 |35-18938-1060 106" x 3/8" -8JIC x -8JIC Hose w/Cordura
4 2 |18-19311-02-P-062 |Hose Clamp 16 1 |35-18938-1380 138" x 3/8" -8JIC x -8JIC Hose w/Cordura
5 2 |18-19312-02 Twin Cover Plate 17 4 143-16306 Cylinder Pin w/ Cotter Pins
6 1 |18-40589-R,L Multi-Coupler Bracket 18 4 143-18943 3/16" x 1-1/2” Cotter Pin
7 1 |25-18956 Multi-Coupling Plate - 4 Port Parking Station 19 4 |43-7767 Cylinder Pin Clip
8 1 |25-19866 Multi-Coupling Plate - 4 Port Mobile 20 2 |57-20740 1/4" Flat Washer
9 2 |26-34741 3 x 48 Hydraulic Cylinder 21 4 |57-20744 1/2" Washer
10 4 |31-34040 Straight JIC x O-Ring 22 2 |70-20604 1/2" Hex Center Lock Nut Gr 2 NC
1 4 [31-34050 Straight Thread Elbow 90° JIC x O-Ring 23 1 [70-20611 5/16" Nyloc Hex Nut Gr 5 NC
12 2 [34-17585R1 Cylinder Strap

® —®

Buiinoy asoH alnelpAH INVN

27



NAHT Blade Hydraulics

o0 | QTv. |PART NO. DESCRIPTION 50 | Qry. [PART NO. DESCRIPTION
1 1 ]16-20043 5/16" x 3-1/4" Hex Bolt Gr. 5 NC 13 1 |35-11686-0650  [65" x 3/8" -8JIC x -8JIC Hose
2_| 2 |16-20126 V2" x 1-1/2" Hex Bolt Gr. 5 NC 14 | 2 [35-11686-0850  |85"x 3/8" -8JIC x -8JIC Hose
j ; igi;iiso P Elmm xC|1.25mm X 25mm_Metric Hex Bol Gr 10.9 15 | 1 [35-11686-1380  [138"x 3/8" -8JIC x -8JIC Hose
T 1o 0 TO,SeC amppl 16 | 4 [43-16306 Cylinder Pin w/ Cotter Pins
6 |1 [140589R W Counle racia 17 | 4 4318943 3116 x 1-1/2” Cotter Pin
- ou __ 18 | 4 (437767 Cylinder Pin Clip
7 1 |25-18956 Multi-Coupling Plate - 4 Port Parking Station 1 > 15720720 74" Fiat Wash
8 | 1 |2519866 Multi-Coupling Plate - 4 Port Mobile oo s Teraoa e Wa - asher
n n - asher
2 |26-34741 48 Hydraulic Cyl
) o3 3x 48 Hydraulic Cylinder 21 | 1 [70-20611 516" Nyloc Hex Nut Gr. 5
10 4 [31-34040 Straight JIC x O-Ring 22 > [70-20608 17 Hox Contor Lock Nt 7.2
11 | 4 |31-34050 Straight Thread Elbow 90° JIC x O-Ring - ex Lenter Lock Nut &r.
12 2 |34-17585R1 Cylinder Strap

See Detail A for
correct hose locations

Left Blade Cylinder Rod (D
Blue Spiral Band (X1)

Left Blade Cylinder Base (J)
Blue Spiral Band (X2)

Right Blade Cylinder Rod ©
Brown Spiral Band (X1)

Right Blade Cylinder Base (K)
Brown Spiral Band (X2)
Note: View is from Multi-Coupler installed on Top Arm. All

hoses are marked with colored spiral bands and should be
attached to designated ports on the Multi-Copuler.

28




®

Hydraulic

' @@@ '

Green Spiral Green Spiral
Bands (x2) =y Bands (x1)

o,
£33

Tilt Left  Tilt Right
Side Up  Side Up

Multi-Couplers

Left
Lift Cylinder

Red Spiral
Bands (x2)

Red Spiral
Bands (x1)

Right  Right
Angle  Angle
Extend  Retract

Tractor Service Valve

oo ol Q | Lo,

=®

Right
Lift Cylinder

Orange Spiral |7Orange Spiral
Bands (x2) 1 Bands (x1)

® ©

S

Lift Down  Lift Up

J1ewayos alnelpAH

29



bury
de) umoig

bury
deD umoig

Bury
deD an|g

S
(O]
T ||
£
& .
e s108UU0D }oINd 8pIS WY
m Bury » Bury ®
W dep umoig Bn|d umoig
- —
e
v D
0 [ e <
.m bury bury ®
= ded umoig Bnid umoig
>
@)
(O]
.w Bury » Bury
= dedenig Bnd enig
= )
0 g o
o 2
= —
©) Bury » Bury %
m degenig  bnid enig
= . $108UU0D XIINO 3pPIS Y]
=
(0]
9

Bury ®
dep anig

Right
Side
Retract

Right
Side
Extend

Left Left
Side
Extend

Side
Retract

Female Quick Connects
At Rear Of Tractor

J11eWayds dlnelpAH ape|q

30



Before Each Use:

1. Disconnect the mobile half from the parking station and the cap from the fixed half. Fixed Half Mobile Half
2. Check that there is no contamination (salt, sand, dirt, etc.):
A On the pins.
B. Inside the cam.
C. In the locking mechanism area.
D. On the face of the plates and couplings.
3. In case of contamination, remove it with a cloth and/or compressed air.
4, Check that there is still a lubricant/anti-corrosion (grease or silicone - see Note 1):
A. On the pins.
B. Inside the cam.
C. In the locking mechanism area.
5. Connect the mobile and fixed halves together.
After Each Use:
1. Disconnect the mobile half from the fixed half.
2. Clean all contamination (salt, sand, dirt, etc.) from the following areas:
A On the pins.
B. Inside the cam.
C. In the locking mechanism area.
D. On the face of the plates and couplings. |

*Use a cloth or compressed air. Itis advised to not use water to clean these surfaces

3. Apply a lubricant/anti-corrosion (grease or silicone - see Note 1):
A. On the pins.
B. Inside the cam.
C. In the locking mechanism area.
4. Connect the cap to the fixed half and the mobile half to the parking station.
Note 1:

When sand and salt are present, or the plates under go a washdown, a heavy duty silicone spray lubricant should be used to replace grease from the factory. The lubricant

should help protect from corrosion without collecting dust and contaminants, and will resist washing off when exposed to water.

Recommended Lubricant Brands:
Fluid Film (Aerosol or Non-Aerosol), LPS-2 Heavy Duty Lubricant, or CRC 3-36.

aaueualure Jaidnod-nnN aINeJpAH

/ Male Coupler

Part Number: 25-19870
See Table Below For Repair Kit

Tractor Side
Part Number: 25-19868

) Tractor Side
Snap Ring Part Number: 25-19864

Part Number; 25-43459

Blade Side Blade Side
Part Number: 25-19869 Part Number: 25-19866

Female Coupler
Part Number: 25-19865

PN Description

25-43425  |Male Coupler O-Ring Repair Kit

31



Hydraulic Multi-Coupler Maintenance

Cleaning The Male Interface Seal:

1.

Make sure the coupling is securely fastened
into the plate or place in a vice.

Using a blunt, non-marring tool, depress the
valve face until the seal is exposed. Insert a
bent metal wire between the valve face and

the body of the coupling. Use caution not to

damage or scratch the seal when inserting
the wire.

Inspect the seal and interior surfaces for
contamination.

In case of contamination, carefully

wipe surfaces with a soft cloth, or use
compressed air to blow the contamination
out. Do Not press hard on the seal as
contamination can scratch the seal surface.

Using a non-marring tool, depress the valve
face and remove the metal wire. Release
the valve to the flush position.

Cleaning The Female Bushing:

1.

Make sure the coupling is securely fastened
into the plate or place in a vice.

Using a non-marring tool, depress the
outer ring to expose the bushing. There is
no need to expose the valve seal, so stop
pressing before the valve is opened.

Inspect the interior body and bushing
surfaces for contamination.

In case of contamination, carefully

wipe surfaces with a soft cloth, or use
compressed air to blow the contamination
out.

Release the outer ring so that it returns to
the flush position.

32




Page Left Blank Intentionally

S9]ON

33



Notes

Page Left Blank Intentionally

34




Page Left Blank Intentionally

S9]ON

35



Improvements

Grouser Products Inc. is continually striving to improve its products. We reserve the right to change prices, specification, or
equipment at any time without notice. We also reserve the right to make improvements or changes when it becomes practical
and possible to do so without incurring any obligation to make changes or additions to the equipment sold previously.

Warranty

Grouser Products warrants to the original purchaser of each item that the product be free from defects in material and
workmanship under normal use and service for a period of two (2) years for Agriculture Series Blades and one (1) year
for Heavy Duty Series from date of original retail delivery.

The obligation of the consumer under this warranty:

1. To read the operators manual and to operate, lubricate, maintain and store equipment in accordance with the
instructions listed in the operators manual.

2. Toinspect equipment and if any part needs repair or replacement when continued use would cause damage or
wear to other parts or safety.

3. All equipment or parts claimed to be defective in material or workmanship must be made available for inspection
at the place of business of a dealer authorized to handle the equipment covered by this warranty, or, upon request
by Grouser Products, shipped to the Grouser Products factory in West Fargo, North Dakota.

The obligation of the dealer under this warranty:
1. Complete warranty registration form and submit within 30 days of sale.
2. Contact Grouser Products for authorization prior to performing any warranty repairs or part replacement.
3. Complete warranty request form and submit with photos and supporting documentation.

The obligation of Grouser Products under this warranty:

1. Repair or replace, any equipment or parts, in the judgment of Grouser Products to be defective in material or
workmanship.

2. Grouser Products will cover the cost of parts and ground shipping at dealer invoice only.

3. Grouser Products shall have no obligation to bear the cost of labor or transportation in connection with
replacement or repair of any such defective parts.

This warranty does not cover:
1. Depreciation or damage caused by normal wear, accident, improper assembly, improper adjustments.

2. Improper maintenance including lack of proper lubrication, or improper use. Including loose bolts, nuts, or fitting
due to over tightening or vibration after 20 hours of operation.
3. Repairs or alterations without authorization from a Grouser Products representative.
4. Grouser Products shall have no liability if the equipment has been altered or reworked without the written
authorization of Grouser Products.
Grouser Products’ parts, which are furnished under this warranty and properly installed, shall be warranted to the same
extent as the original parts under this warranty if, and only if, such parts are found to be defective within the original warranty
period covering the original equipment.

NO EMPLOYEE OR REPRESENTATIVE OF GROUSER PRODUCTS IS AUTHORIZED TO CHANGE THE WARRANTY
IN ANY WAY OR GRANT ANY OTHER WARRANTY.

Contact Us

As always, if you have any questions about your system or other products made by Grouser, feel free to contact us.

GROUSER 755 2nd Ave NW - West Fargo, ND 58078
+1701-282-7710 | info@grouser.com
@ PRODUCTS o grosar o




